Registration form

WATER TREATMENT 404
48 HOUR RUSH ORDER PROCESSING FEE ADDITIONAL $50.00

Start and Finish Dates:
You will have 90 days from this date in order to complete this course

List number of hours worked on assignment must match State Requirement.

Name Signature
| have read and understood the disclaimer notice on page 2. Digitally sign XXX

Address

City State Zip

Email Fax ( )

Phone:
Home ( ) Work ( )

Operator ID # Exp. Date

Please circle/check which certification you are applying the course CEU’s.
Water Treatment _ Water Distribution _ Other

Technical Learning College TLC PO Box 3060, Chino Valley, AZ 86323
Toll Free (866) 557-1746 Fax (928) 272-0747 info@tlch20.com

If you’ve paid on the Internet, please write your Customer#
[...]
345. The U.S. Environmental Protection Agency (EPA) has finalized the Long Term 1 Enhanced
Surface Water Treatment Rule and Filter Backwash Rule (LT1FBR) to increase protection of
finished drinking water supplies from contamination by Cryptosporidium and other microbial
pathogens.

A. True B. False

Background

346. |If finished water supplies contain microbiological contaminants, disease outbreaks may
result. Disease symptoms may include diarrhea, cramps, nausea, possibly jaundice, headaches
and fatigue.

A. True B. False

347. The EPA has set enforceable drinking water treatment requirements to reduce the risk of
waterborne disease outbreaks. Treatment technologies such as filtration and disinfection remove
or inactivate microbiological contaminants.

A. True B. False

LT1FBR Required

348. The LT1FBR provisions does not apply to public water systems using surface water or
ground water under the direct influence of surface water systems.

A. True B. False

Turbidity

349. Which of the following must comply with specific combined filter effluent turbidity
requirements?

A. Watershed C. Conventional and Direct filtration systems

B. Disinfection profile D. None of the above

Disinfection Benchmarking

350. Public water systems will be required to develop a(n) unless they
perform applicability monitoring which demonstrates their disinfection byproduct levels are less
than 80% of the maximum contaminant levels.

A. Disinfection profile C. Disinfection benchmark

B. Direct filtration system D. None of the above

Water Treatment 404 Assignment 48 TLC © 1/15/2020 www.abctlc.com


http://www.abctlc.com

351. According to the text, if a system considers making a significant change to their disinfection

practice they must develop a(n) and receive State approval for
implementing the change.
A. Disinfection profile C. Disinfection benchmark

B. Direct filtration systems D. None of the above

352. Which of the following that practice direct recycle, employ 20 or fewer filters to meet
production requirements during a selected month, and recycle spent filter backwash water,
thickener supernatant, and/or liquids from the dewatering process within the treatment process
must perform a one month, one-time recycle self-assessment?

A. Recycle systems C. Direct filtration systems

B. Conventional systems D. None of the above

353. Which of the following will be required to return spent filter backwash water, thickener
supernatant, and liquids from the dewatering process prior to the point of primary coagulant
addition unless the State specifies an alternative location?

A. Recycle systems C. Direct filtration systems

B. Conventional systems  D. None of the above

354. Which of the following recycling to the treatment process must provide detailed recycle
treatment information to the State, which may require that modifications to the recycle practice be
made?

A. Recycle systems C. Direct filtration systems

B. Conventional systems  D. None of the above

Filtration Process- Detailed

355. Removal of plays an important role in the natural treatment of groundwater as it
percolates through the soil.

A. Suspended solids by filtration C. Coagulation and flocculation processes

B. Serious problems in filter operation D. None of the above

356. Groundwater that has been softened or treated through iron and manganese removal will
require filtration to remove floc created by?

A. Suspended solids by filtration C. Coagulation or oxidation processes

B. Serious problems in filter operation D. None of the above

357. According to the text, since surface water sources are subject to run-off and do not undergo
natural filtration, it must be filtered to?

A. Remove particles and impurities

B. Filtration process can be compared to a sieve or microstrainer

C. Suspended particles can easily pass

D. None of the above

358. Which of the following traps suspended material between the grains of filter media?
A. Remove particles and impurities

B. Filtration process can be compared to a sieve or microstrainer

C. Suspended particles can easily pass

D. None of the above

Water Treatment 404 Assignment 49 TLC © 1/15/2020 www.abctlc.com


http://www.abctlc.com

359. Which of the following will easily pass through the spaces between the grains of the filter media,
making straining the least important process in filtration?

A. Remove particles and impurities

B. Filtration process can be compared to a sieve or microstrainer

C. Suspended particles can easily pass

D. None of the above

360. Adsorption is the process of particles sticking onto the surface of the individual filter grains or
onto the previously deposited materials. The forces that attract and hold the particles to the grains
are the same as those that work in

A. Coagulation and flocculation C. Flocculation

B. Filter operation D. None of the above

361. Which of the following may occur in the filter bed will happen especially if coagulation and
flocculation of the water before filtration was not properly controlled?

A. Coagulation and flocculation C. Flocculation

B. Filter operation D. None of the above

Direct Filtration Plant vs. Conventional Plant

362. The primary difference between Direct Filtration Plant vs. Conventional Plant is that the
or step is omitted from the Direct Filtration plant.

A. Sedimentation process C. Fastrinse

B. Reconditioning cycle D. None of the above

Types of Filters

363. The oldest water filters developed were the slow sand filters, these have filter rates of around
0.05 gpm/ft? of surface area. This type of filter requires large filter areas.

A. True B. False

364. What is the term for the mass of growing material that collects on the surface of the filter?
A. Schmutzdecke @ C. Mud balls
B. Zoological growth D. None of the above

365. Most water filters are classified by filtration rate, type of , or type of operation.
A. Schmutzdecke C. Filter media
B. Backwash capabilities D. None of the above

Rapid Sand Filters

366. Rapid sand filters can accommodate filter rates 40 times more than?
A. Fixed film C. Mixed media

B. Slow sand filters D. None of the above

367. Filters in large water treatment plants are usually constructed next to each other in a row,
allowing the piping from the Sedimentation basins to feed the filters from a central pipe gallery.
A. True B. False

Filter Sand
368. The filter sand used in rapid sand filters is normally play sand.
A. True B. False

Water Treatment 404 Assignment 50 TLC © 1/15/2020 www.abctlc.com


http://www.abctlc.com

369. In a filter the gravel supports the filter sand and is usually graded in three to five layers, each
generally 6-18 inches in thickness, depending on the type of underdrain used.
A. True B. False

370. Which of the following will contain 24-30 inches of sand, but some newer filters are deeper?

A. Rapid sand filters C. Sedimentation basins

B. Slow rate filters D. None of the above

371. The coarser sand in the has larger voids that do not fill as easily.

A. Rapid filters C. Sedimentation basin

B. Backwash trough D. None of the above

False floor

372. The false floor design of a is used together with a porous plate
design or with screens that retain the sand when there is no undergravel layer.

A. Backwash system C. Filter underdrain

B. Leopold system D. None of the above

Filtration Processes

373. The traditional design for many years is conventional filtration; this method provides effective
treatment for just about any range of tastes and odors.

A. True B. False

374. Conventional filtration success is due partially to the high quality raw water that precedes
filtration steps.
A. True B. False

375. Many treatment plants have converted rapid sand filters in to multi-media filters in an attempt
to?

A. Control raw-water turbidity C. Increase plant capacity

B. Lower capital cost D. None of the above

376. Direct filtration = no sedimentation follows the coagulation phase.
A. True B. False

377. According to the text, dual and multi-media filters are often used with Conventional Filtration.
A. True B. False

378. One of the benefits of this method is that it has a lower capital cost, but this method or
process cannot handle large variations in raw water turbidity.

A. Direct Filtration  C. Flocculation

B. Sand Filtration D. None of the above

High Rate Filters
379. High rate filters, which operate at a rate up to ten times that of a rapid sand filter.
A. True B. False

380. Multi-media or mixed-media filters use three or four different materials, sand, anthracite coal,
and garnet.
A. True B. False

Water Treatment 404 Assignment 51 TLC © 1/15/2020 www.abctlc.com


http://www.abctlc.com

381. In the design of the high rate filter, the top layers consist of a fine material with the course
material farther down, allowing the suspended material to penetrate less into the filter.
A. True B. False

382. The filter bed material forms layers in the filter, depending on their weight and specific
gravities.
A. True B. False

Pressure Sand Filters
383. Filtration rates are twice as good as gravity filters.
A. True B. False

384. Which of the following terms or methods cracking of the filter bed can occur quite easily,
allowing the iron and manganese particles to go straight through the filter?

A. Slow sand/RO C. Pressure filters

B. Gravity filters D. None of the above

385. Which of the following filtration types is contained under pressure in a steel tank?
A. Slow sand/RO C. Pressure sand filter

B. Gravity filters D. None of the above

386. In which of the following filtration types is the media usually sand or a combination of media?
A. Slow sand/RO C. Fastsand
B. Gravity filters D. None of the above

387. Which of the following filter types has a major disadvantage in that the backwash cannot be
observed?

A. Slow sand/RO C. Pressure filters

B. Gravity filters D. None of the above

388. Filtration operation is divided into three steps: filtering, backwashing, and?
A. Filter run C. Return to waste
B. Filtering to waste D. None of the above

389. Which of the following is a low-pressure membrane filtration process that removes
suspended solids and colloids generally larger than 0.1-micron diameter?

A. Nandfiltration C. Semi-permeable

B. Microdfiltration D. None of the above

390. Which of the following is a relatively recent membrane process used most often with low total
dissolved solids water such as surface water and fresh groundwater?

A. Nancdfiltration C. Semi-permeable

B. Microfiltration D. None of the above

Declining Rate

391. According to the text, which of the following methods of control is used where the largest head
loss occurs in the filtration process?

A. Declining Rate C. Fastsand

B. Gravity filters D. None of the above

Water Treatment 404 Assignment 52 TLC © 1/15/2020 www.abctlc.com


http://www.abctlc.com

392. The rate through the declining filter is much greater in the beginning of a filter run than at the end
when the?

A. Filter run C. Head loss is low

B. Filter is dirty D. None of the above

393. According to the text, which of the following allows the filter head to increase until the filter
becomes plugged with particles and the Head loss is too great to continue operation of the filter?
A. Declining Rate C. Fast sand

B. Gravity filters D. None of the above

Loss of Head Indicator

394. Which of the following is required to force the water through the filter?
A. Filter run C. Head loss

B. Force D. None of the above

395. Which of the following should be continuously measured to help determine when the filter
should be backwashed?

A. Filter run C. Head loss

B. Force D. None of the above

396. Which of the following is measured in the difference by a piezometer connected to the filter above
the media and the effluent line?

A. Filter flow C. Head

B. Force D. None of the above

In-line Turbidimeter

397. Continuous turbidity monitors provide information about when the filter is approaching this
point so that the operators can start the backwash before the turbidity is too great.

A. True B. False

Filtration Process

398. A rapid sand filter will have a flow of two-to-three gpm/square foot of filter area. The high rate
filter may have four-to-six gpm/square foot applied to the surface.

A. True B. False

399. Water from the source or, more commonly, from pre-treatment processes is applied to the
top of the filter; it then flows downward. The water level above the filter bed is usually kept at two-
to-six feet.

A. True B. False

400. When the filter is started after being backwashed, there will be great head loss.
A. True B. False

401. Which of the following is restricted in filters with a control valve installed on the filter effluent

pipe?
A. Filter flow C. Head
B. Force D. None of the above

402. Which of the following is the term for the water rate through the filter depending on the type of
media?

A. Flow C. Head

B. Force D. None of the above

Water Treatment 404 Assignment 53 TLC © 1/15/2020 www.abctlc.com


http://www.abctlc.com

403. Which of the following is almost fully closed when a filter is clean so that the desired water
level on top of the filter is maintained?

A. Headloss valve C. Flow restrictor

B. Constant rate flow valve D. None of the above

404. As the filter becomes dirty, the valve opens gradually until the increase in the water level
above the filter indicates that the filter needs?

A. Headloss C. Backwashing

B. Flow redistributes D. None of the above

405. As the filter becomes dirty, the flow through the filter becomes less and, if the plant has more
than one filter additional across the other filters.

A. Headloss C. Backwashing

B. Flow redistributes D. None of the above

406. Which of the following is placed in the filter effluent pipe to prevent a filter inflow that is too
great for the filter?

A. Headloss valve  C. Flow restrictor

B. Flow valve D. None of the above

407. The filter eventually fills with suspended material, usually after 15 to 30 hours, it will need to
be to clean the media.

A. Bumped C. Backwashed

B. Jetted D. None of the above

Back Washing
408. A normal backwash rate is between 1.2 to 1.5 gpm per square foot of filter surface area.
A. True B. False

409. Proper backwashing is a very important step in the operation of a filter.
A. True B. False

410. Treated water from storage is used for the backwash cycle. This treated water is taken from
elevated storage tanks or pumped in from the raw water reservoir.
A. True B. False

411. Which of the following must be expanded to clean the filter during the backwash?
A. Media C. Backwash rate
B. Floc(s) D. None of the above

412. Filter expansion causes the filter grains to actively rub against each other, dislodging the
from the media.

A. Media C. Backwash rate

B. Floc(s) D. None of the above

413. Which of the following if it is too high will cause media to be washed from the filter into the
troughs and out of the filter.

A. Media C. Backwash rate

B. Floc(s) D. None of the above

414. During filter backwash, the media expands upwards and around the washing arms.
A. True B. False

Water Treatment 404 Assignment 54 TLC © 1/15/2020 www.abctlc.com


http://www.abctlc.com

415. According to the text, a newer method of surface wash involves using before the
water wash.

A. Air washing C. Backwash cycle

B. Air scour D. None of the above

416. Which of the following terms needs two-to-five cubic feet of air per square foot of filter area?
A. Air washing C. Backwash cycle
B. Air scour D. None of the above

417. Which of the following if it is to high that the filter will no longer produce water at the desired
rate?

A. Air washing C. Backwash rate

B. Air scour D. None of the above

418. Which of the following starts to break through the filter and the turbidity in the filter effluent
increases; and/or a filter run reaches a given hour of operation?

A. Headloss C. Backwash rate

B. Floc(s) D. None of the above

419. If afilter is taken out of service for some reason, it does not need to backwashed prior to be